
910 i ELITE
SCHWINN

INSTITUTIONAL CARDIO

TECHNICAL SERVICE               (800) 864-1270              FAX (877) 686-6466

4

28

8

9

7

59

5

31 6

106

96

2
10

11 97 19

12

3435

36

33

38

10295

32

3

46

1

17

47 47

76

103

16

51
50

49 48

104

101

21

91

92

22

24

23

25

15

94

93

105

104

78

18

89

88

87

84
85

86

75

98

72

100

707167

20

22
24

23

63
654948

68

60

55

54

37
56

41
58

42

39
24
61

40

434445

107

108

74 73

6162

172



REF# DESCRIPTION
1
2
3
4
5
6
7
8
9

10
11
12
15
16
17
18
19
20
21
22
23
24
25
28
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
54
55
56
58
59
60
61
62
63
65
67
68
70
71
72
73
74
75
78
84
85
86
87
88
89
91
92
93
94
95
96

98510
90131
98512
90125
98514
98515
98516
93148
95882
93240
95145
95184
98517
98518
98519
98520
98521
95159
95160
98522
95880
95623
98156
95475
95169
98523
98524
98525
93562
93277
98526
98527
93202
98528
93556
98529
98443
98444
98530
98531
98532
95197
95196
98533
98534
98535
93558
93559
98536
95190
91731
98443
98537
98538
95191
95187
95477
95198
95199
98540
95182
95606
93537
95192
98541
93562
93277
95474
98542
93916
95577
90595
95178
95950
95883
98544

FRAME
HANDLEBAR W/ HAND GRIP CABLE
SEAT POST 23 X 53 X 1.6t X 470L
910 ELITE COMPUTER W/ HR
COMPUTER CABLE 1300L
HAND GRIP CABLE 480L + 620L
HANDLEBAR GRIPS
WASHER M5 5.5 X 13 X 1.0t
ROUND HEAD SCREW M5 X 0.8 X 15L
ROUND HEAD SCREW M5 X 0.8 X 8L
BOTTLE CAGE
SEAT  SV0002SL
RIGHT SHROUD
LEFT SHROUD
LOCKING POP PIN
CRANK W/ PULLEY BRACKET
BOTTLE CAGE BRACKET
FRONT STABILIZER 76.2 X 1.6t X 395L
REAR STABILIZER 76.2 X 1.6t X 580L
WASHER 8.4 X 17 X 2.0t
HEX BOLT M8 X 1.25 X 90L
SPRING WASHER SW8
PEDAL SET
DATA PORT COVER
COMPUTER BRACKET END CAP
CONTROLLER
HYBRID BRAKE
ALLEN BOLT M6 X 1.0 X 16L
SPRING WASHER SW6
WASHER 6.5 X 13 X 1t
SPRING 2 X 16 X 54L
HEX BOLT M10 X 1.5 X 35L
ALLEN BOLT M8 X 1.25 X 12L
TENSION ARM POST 19 X 53.9L X 8.0t
C-RING 8
TENSIONER MOUNTING BRACKET
WASHER 8.5 X 19 X 1T
SPRING WASHER SW5
ALLEN BOLT M5 X 0.8 X 15L
SEAT POST SLEEVE 40 X 60 X 120L
SEAT POST ADJUSTING SCREW M16 X 1.5 X 13L
INTERMEDIATE BEARING NK 15/16
WASHER 15 X 29 X 2T
INTERMEDIATE PULLEY 175 X 22W
DRIVE BELT 8PJ787
TENSIONER ARM t=6.0
C-RING 14
DU BEARING 14 X 16 X 11L
IDLER PULLEY W/ 608Z BEARINGS
HANDLEBAR PLUG
NYLON NUT M8 X 1.25
WASHER 8.5 X 19 X 1T
LOCK NUT 1.37 X 24T
SMALL PULLEY M8 X 28T
C-RING 15MM I.D.
TRANSPORT WHEEL 100 X 15 X 25L
WASHER 16 X 22.8 X 3T
HEX BOLT M8 X 1.25 X 16L
WASHER 8.5 X 26 X 2.5T
SENSOR W/ CABLE 800L
TRANSPORT WHEEL SLEEVE 75 X 81.5 X 1.5L
SCREW M4 X 12L
HEX NUT M6 X 1.0
CRANK BEARING, 6005RS
ALLEN BOLT M6 X 1.0 X 15L
SPRING WASHER SW6
WASHER 6.5 X 13 X 1t
SENSOR MAGNET 18 X 8.5
DRIVE BELT 8MA-1040-15W
DRIVE PULLEY 8M X 80T
LEVELER NUT
LEVELER FOOT
HANDLEBAR SHROUD CAP 60 X 60 X 21.4H
SEAT POST SHROUD CAP 53.5 X 23.5 X 17.3H
WASHER 5.5 X 13 X 1.0t
RUBBER SEAL 30 X 3W

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

TECHNICAL SERVICE               (800) 864-1270              FAX (877) 686-6466

PART#

910 i ELITE
SCHWINN

INSTITUTIONAL CARDIO

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

173



REF# DESCRIPTION
97
98

100
101
102
103
104
105
106
107
108

98545
98546
98547
95576
98548
98308
98549
95188
98550
90130
90127
95185
92953
98551
98552
98553
91547

ALLEN BOLT M5 X 1.25 X 16L
SENSOR BRACKET 30 X 18 X 20L
ROUND HEAD SCREW M3 X 0.5 X 10L
STABILIZER END CAP
ALLEN BOLT M5 X 0.8 X 10L
PEDAL STRAP SET
BOTTOM BRACKET SET
SHROUD HARDWARE SET 31 PCS.
HEARTRATE GRIP ASSEMBLY 8 PCS.
HEARTRATE RECIEVER SET
EXTERNAL HEARTRATE MAST CABLE
STABILIZER HARDWARE SET 8 PCS.
QUALITY SEAL
HARDWARE SET 31 PCS.
DECAL SET
OWNER'S MANUAL SET
910 ELITE SELL SHEET

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

TECHNICAL SERVICE               (800) 864-1270              FAX (877) 686-6466

PART#

910 i ELITE
SCHWINN

INSTITUTIONAL CARDIO

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

174




